
Rezerves daļu saraksts

(5.970-101.0) Spare parts list BDS 43+51/Duo C

03.11.2015

LV

www.kaercher.com



Lapa 2



Lapa 3



Lapa 4



Satura rādītājs

Spare parts list BDS 43+51/Duo C (5.970-101.0) ......................................................................................................................................................................................................................... 6

10 Handhold 

......................................................................................................................................................................................................................................................................................... 7

11 Handhold operating unit 

...................................................................................................................................................................................................................................................................... 8

12 Handhold adjustment 

........................................................................................................................................................................................................................................................................ 11

41 Set axle retainer replacement (6.681-115.0) 

.................................................................................................................................................................................................................................................. 14

20 Brush-head 

.................................................................................................................................................................................................................................................................................... 16

21 Brush-head 

................................................................................................................................................................................................................................................................................... 17

22 Brushes 

........................................................................................................................................................................................................................................................................................ 19

30 Add-on kit tank 

............................................................................................................................................................................................................................................................................... 21

Lapa 5



Spare parts list BDS 43+51/Duo C (5.970-101.0)

Poz. Nosaukums Daudzums Pārdoš. vienība

10 Handhold 1.000 ST

20 Brush-head 1.000 ST

30 Add-on kit tank 1.000 ST

Lapa 6



10 Handhold

Poz. Nosaukums Daudzums Pārdoš. vienība

11 Handhold operating unit 1.000 ST

12 Handhold adjustment 1.000 ST

Lapa 7



11 Handhold operating unit

Lapa 8



11 Handhold operating unit

Lapa 9



11 Handhold operating unit

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

X-X 1 6.681-112.0 Set operating unit replacement 1.000 ST

 2 6.681-113.0 Set lever brushes drive Ersatz 1.000 ST

 3 5.050-879.0 Lever releasing device 1.000 ST

 4 7.401-917.0 sphere 2.000 ST

X 5 6.630-426.0 Main switch 2.000 ST

 6 6.630-757.0 Motor protecting switch 12A 1.000 ST

 7 5.050-433.0 Slide of a press switch 1.000 ST

 8 6.681-114.0 Set handhold adjustment Ersatz 1.000 ST

X 9 5.332-944.0 Spring conical 2.000 ST

 10 7.303-108.0 Skrūve 5x20 -10.9-R2R (In6Rd) 23.000 ST

 11 7.306-049.0 cylinder head screw 1.000 ST

 12 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST

 13 5.044-020.0 Handhold 1.000 ST

 14 6.686-527.0 Coupler socket handhold 1.000 ST

 15 8.633-561.0 HOOK, UPPER, CORD YLW 1.000 ST

X 16 5.332-944.0 Spring conical 1.000 ST

 17 6.681-132.0 Set cover plug socket 1.000 ST

X 18 6.650-269.0 Cable with plug 1.000 ST

X 19 6.647-942.0 Extension cable 1.000 ST

 20 4.821-155.0 Cable harness BDS Duo 1.000 ST

Lapa 10



12 Handhold adjustment

Lapa 11



12 Handhold adjustment

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 5.033-602.0 Tube hand grip 2.000 ST

 2 6.681-135.0 Set stay replacement BDS 43 Duo + BDS 43 1.000 ST

X 3 7.303-107.0 Skrūve 5x16 -10.9-P2R (K-In6Rd) 8.000 ST

 4 5.107-306.0 Bar 1.000 ST

 5 7.312-052.0 Washer 5 -A2 ISO 7089 2.000 ST

X-X 6 5.332-002.0 Pressure spring 2.000 ST

 7 7.311-002.0 hexagon nut 1.000 ST

 8 7.311-421.0 Hexagon nut M 5-04-A2E  ISO 10511 1.000 ST

X-X 9 7.305-035.0 Countersunk screw M 4x10-A2-70-SCHW  (IN 2.000 ST

X-X 10 6.681-116.0 Set plate replacement 1.000 ST

X-X 11 7.305-051.0 Countersunk screw M6x8 -A2-70  (In6Rd) 4.000 ST

X-X 12 7.306-031.0 Skrūve M 6x16-A2-70 DIN 7984 23.000 ST

 13 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 4.000 ST

 14 5.044-963.0 Cover angle 2.000 ST

 15 5.039-062.0 Plate 1.000 ST

 16 5.034-906.0 Axle 2.000 ST

X 17 7.305-252.0 Countersunk screw M 4x8-4.8-A2E ISO 7046 4.000 ST

X 18 5.044-961.0 Angle right 1.000 ST

X-X 19 5.039-061.0 Spring steel sheet 1.000 ST

 20 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 14.000 ST

X 21 5.044-988.0 Gear rim 2.000 ST

 22 7.312-004.0 Paplāksne 8 -200HV-A3E ISO 7090 6.000 ST

 23 7.306-040.0 Cylinder head screw M8x16 -8.8-A2E  ISO4 2.000 ST

X-X 24 5.050-966.0 Covering cap 1.000 ST

 25 7.343-300.0 Sprostpaplāksne 7-A2 DIN 6799 2.000 ST

Lapa 12



12 Handhold adjustment

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 26 5.034-795.0 Axle feed wheel 2.000 ST

 27 6.435-196.0 Ritenis D 180 2.000 ST

 28 7.343-005.0 Locking ring 16x1-FST-PHR  DIN 471 2.000 ST

X-X 29 5.064-392.0 Riteņa pārsegs, pelēks 2.000 ST

X-X 30 5.044-959.0 Angle left 1.000 ST

 31 8.621-895.0 HOOK, LOWER, CORD 1.000 ST

X 32 7.306-158.0 Cylinder head screw M 5x20-A4-70  ISO 47 2.000 ST

 33 6.635-615.0 Switch 1.000 ST

X-X 34 6.632-544.0 Capacitor start 130µF 1.000 ST

X 35 6.632-546.0 Capacitor start 200µF 1.000 ST

X 36 5.051-385.0 Sealing profile switch BDS 1.000 ST

X-X 37 6.632-547.0 Capacitor run 40µF 1.000 ST

X-X 38 6.632-545.0 Capacitor run 30µF 1.000 ST

X 39 6.683-230.0 Starting electronic 2500ms 230V DuoSpeed 1.000 ST

 40 6.647-088.0 Rubber bushing DuoSpeed 1.000 ST

X-X 41 6.681-115.0 Set axle retainer replacement 1.000 ST

 42 5.044-019.0 Plate locking part 1.000 ST

X-X 42 5.044-244.0 Plate locking part 1.000 ST

X-X 43 5.034-013.0 Pin locking part 1.000 ST

 43 5.034-928.0 Pin locking part 1.000 ST

 44 5.033-724.0 Covering cap retainer axle 2.000 ST

 45 7.306-022.0 Cylinder head screw M 6x20-8.8-A2E ISO47 12.000 ST

 46 7.306-043.0 Cil. galvas skr. M8x30 -8.8-A2E ISO 4.000 ST

Lapa 13



41 Set axle retainer replacement (6.681-115.0)

Lapa 14



41 Set axle retainer replacement (6.681-115.0)

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 20 5.110-495.0 Sleeve 4.000 ST

X 30 6.401-363.0 Lodīšu gultnis 4.000 ST

 40 5.122-481.0 Bush 2.000 ST

Lapa 15



20 Brush-head

Poz. Nosaukums Daudzums Pārdoš. vienība

21 Brush-head 1.000 ST

22 Brushes 1.000 ST

Lapa 16



21 Brush-head

Lapa 17



21 Brush-head

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 5.050-983.0 Edge protection BDS 430 / 510 2.000 ST

 2 7.306-039.0 Cylinder head screw M8x50 -8.8-A2E  ISO 2.000 ST

 3 6.435-867.0 Wheel 2.000 ST

 4 7.312-004.0 Paplāksne 8 -200HV-A3E ISO 7090 12.000 ST

 5 7.311-427.0 Hexagon nut M8 -04-A2E  ISO 10511 2.000 ST

 7 6.681-118.0 Brush deck replacement BDS 430 1.000 ST

 8 6.681-119.0 Set ram protection BDS 430 Ersatz 1.000 ST

 12 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 4.000 ST

 18 4.066-394.0 Cover complete BDS 1.000 ST

 19 7.303-207.0 Screw 4x25-A2-70  (In6Rd) 6.000 ST

 20 5.123-195.0 Separating plate BDS Duo/High Speed 1.000 ST

 21 6.613-250.0 Motor 1400W 230V 50Hz Duo Speed 1.000 ST

 22 7.306-119.0 Cylinder head screw M8x12 -A2-70  ISO 47 4.000 ST

X-X 23 7.304-536.0 Hexagonal head screw M 6x20-A4-70  ISO 4 2.000 ST

 27 7.305-637.0 Countersunk screw M8x16-A2-70  ISO 10642 1.000 ST

 28 5.044-996.0 Weight BDS 430 1.000 ST

X-X 31 6.681-006.0 Set carrier brush BDS 1.000 ST

X-X 32 6.454-118.0 Gear i = 1:10 180rpm 120V & DuoSpeed 1.000 ST

X 33 4.071-223.0 Exhauster ring complete 43cm/17" Adv 1.000 ST

Lapa 18



22 Brushes

Lapa 19



22 Brushes

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

X 1 6.369-898.0 Brush black (old colour grey) 1.000 ST

X-X 1 6.369-896.0 Paklāju tīrīšanas birste 17 `` 1.000 ST

X-X 1 6.369-895.0 Birste 17 `` , universāla sarkana 1.000 ST

X-X 2 6.369-901.0 Disc DUO SPEED 1.000 ST

 2 6.369-900.0 Disks, liela griešanās ātruma 1.000 ST

 3 6.371-257.0 diamond pad yellow set 1.000 ST

 3 6.905-386.0 Cystallization pad 1.000 ZSA

 3 6.905-526.0 Pad microfibre 1.000 ZSA

 3 6.371-256.0 Diamond pad white set 1.000 ST

X-X 3 6.369-473.0 Pad black 1.000 ZSA

X-X 3 6.369-470.0 Abrazīvā ripa 17`` sarkana 1.000 ZSA

 3 6.371-238.0 Diamond pad green set 5x Ø432 1.000 ST

X-X 3 6.369-472.0 Abrazīvā ripa 17`` zaļa 1.000 ZSA

 3 6.369-911.0 Pad crystallization silver BDS 43/150/DU 1.000 ZSA

 4 5.474-049.0 Carrier for disc brushes 1.000 ST

Lapa 20



30 Add-on kit tank

Lapa 21



30 Add-on kit tank

Rez.daļas/nodil.pakļ.daļas Poz. Materiāla Nr. Nosaukums Daudzums Pārdoš. vienība

 1 5.071-226.0 Tank BDS 430 / 510 1.000 ST

 2 5.051-294.0 Cover tank 1.000 ST

 3 5.321-003.0 Handhold tank BDS 1.000 ST

X 4 4.642-000.0 Conversion kit hand grip water outlet 1.000 ST

X-X 5 7.306-031.0 Skrūve M 6x16-A2-70 DIN 7984 1.000 ST

 6 7.311-622.0 Cap nut M 6-A2  DIN  986 1.000 ST

X 7 5.027-332.0 Rod water bottom 1.000 ST

 8 4.481-284.0 Lever water valve complete 1.000 ST

 9 7.306-264.0 Pan head screw M6x10 -5.8 brueniert DIN 1.000 ST

X-X 10 4.034-220.0 Valve complete tank BDS 1.000 ST

 11 6.645-007.0 Coating handhold tank 1.000 ST

X-X 12 7.303-274.0 Screw 5x12 -A2-70  (In6Rd) 1.000 ST

X 13 7.343-107.0 Shim ring 8x14x1 -A2 DIN 988 1.000 ST

 14 5.033-019.0 Bracket lever water outlet 1.000 ST

 15 5.033-018.0 Lever water outlet 1.000 ST

X 16 5.317-451.0 Bolt 1.000 ST

 17 7.303-109.0 Screw 5x25 -10.9-R2R  (In6Rd) 2.000 ST

X 18 5.033-020.0 Rod water above 1.000 ST

Powered by TCPDF (www.tcpdf.org)

Lapa 22

http://www.tcpdf.org

	Satura rādītājs
	Spare parts list BDS 43+51/Duo C (5.970-101.0)
	10 Handhold
	11 Handhold operating unit
	12 Handhold adjustment
	41 Set axle retainer replacement (6.681-115.0)


	20 Brush-head
	21 Brush-head
	22 Brushes

	30 Add-on kit tank


